DID YOU

CartPros directs you to the right part using the part
5 "“”i: Y numbers from this manual. Enter the part number into GET STARTED
1( A LY A ) our search box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html
CUSHNIAN
SEEVICE PARTS

M ANUAL

—

PRI

REVISED DATE: DEC. 2006




DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

ELECTRIC POWERED THREE WHEEL
SERVICE VEHICLE

MINUTE MISER™

STARTING MODEL YEAR: 2007

E-Z-GO Division of Textron Inc., reserves the right to make design changes without obligation to make these changes on units previously sold and the informa-
tion contained in this manual is subject to change without notice.

E-Z-GO Division of Textron Inc., is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.0.BOX 388, AUGUSTA, GEORGIA USA 30906-3852

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual -;GACA RTPROS
0Y0



DID YOU CartPros directs you to the right part using the part GET STARTED

KN W o e  wmm P ntipsi/CartPros.com/.him
SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ... e e -V
ILLUSTRATED PARTS BREAKD OWN . . ..o e e e e e e e e e e e e e e -ix
BATTERY CHARGER . . .o e e e e e e e e e e A-1
BODY & DECALS . . . B-1
BRAKE PEDAL & LINKAGE . . .. e e e e e e C-1
DIFFERENT AL . . . e e D-1
EE COMPONENT S . L e e e e E-1
ELECTRICAL COMPONENT S . ... e e e e e e e e F-1
FORK, HUB & HANDLEBARS. . . . . e e e e e e G-1
FRONT & REAR WHEELS - TIRES . . ... e e e e e e e H-1
MO T O R . e J-1
SEATING . .. e e K-1
SPEED CONTROL PEDAL . . .o e e e e e e e L-1
STEERING WHEEL ACCESSORY . . .o e e e e e e e M-1

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

Notes:

—>» https://CartPros.com/f.html

Page iv Service Parts Manual ﬂCARTPROS
“©O¥0 '



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
¢ Contains illustrations and parts lists for all systems of the vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual :;JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

—>» https://CartPros.com/f.html

Left hand illustration page

(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN
* Determine the function and application of the part required. Turn to the TABLE OF CONTENTS and select the
most appropriate component description.
¢ Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual -;Q‘CARTPROS
O¥0



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

VEHICLE IDENTIFICATION

THESE IDENTIFICATION NUMBERS MUST APPEAR The vehicle serial number is stamped on top of the frame
ON ALL CORRESPONDENCE CONCERNING THE  adjacentto the Battery Compartment.
VEHICLE.

VEHICLE MODEL NUMBER/

MODEL YEAR & SERIAL NUMBER

The vehicle model number decal is located on upper left
portion of kick panel. The complete (10) ten digit number
is required to identify certain parts.

Vehicle Serial Number on the Frame Adjacent to
the Battery Compartment

Model Number, Model Year and
Serial Number on Decal

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

—>» https://CartPros.com/f.html

Notes:

Page -vii Service Parts Manual L CARTPROS
) :



DID YOU CartPros directs you to the right part using the pan
KNOW? e rs::;n de:nlrldEl; pth1 o art n ulmbk i G“:::'E"ED—)— https://CartPros.com/f.html

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual 'OQSCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

BATTERY CHARGER

1-INCLUDES ITEMS 2-16
6 - INCLUDES ITEMS 7-16

/O
= 3¢ ©
Q

Page A- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

BATTERY CHARGER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 892860 LESTER MODEL 16940, 25 AMP, 115 VAC, 60 HZ (INCLUDES ITEMS 2-16)

2 800017 SCREW, 1/4-20 X 1" LG ..ettitieiiiiiitee ettt 4
3 308090 WASHER, L/4" ...t 4
4 306396 LOCK WASHER, /4" ...ttt 4
5 306375 NUT, L/4-20 ..ottt ettt st e es 4
6 892860 CHARGER, COMPLETE, MODEL 16940 (INCLUDES ITEMS 7-16)........... 1
7 892889 CASE, LESTER NO. 21559S .....coiiiiiiiiiiiiiieeeeee e 1
8 892890 TRANSFORMER, LESTER NO. 16945S...........cooiiiiiiiiiiii, 1
9 886435 HEATSINK, W/DIODES........c.otiiiiiiieiie e 1
10 892893 RE LAY e e 1
11 892891 TIMER oot 1
12 823749 CAPACITOR, 6.0 MFD. ...ttt 1
13 822048 BUSHING, A.C. CORD .....outiiiiiiiiiieii e 1
14 883216 CORDSET, A.C. oot 1
15 892892 WIRING HARNESS (NOT ILLUSTRATED).......ccvtiiiiiiiiieiiiieie e 1
16 883844 FUSE ... 1

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
?{IH%’ wv; numbers from this manual. Enter the part number into GET STARTED ﬁ‘httpS//CartPrOSCom/fhtm|
# oursearch box a

nd it will find the part you are looking for. HERE

BODY & DECALS

\@
Represents Location \
15 ®
of Label
\({L‘)

23 Used with Item 28 Only /
‘ \/\ .

Page B- 1 Service Parts Manual ﬂCARTPROS
O¥0



CartPros directs you to the right part using the part GET STARTED

DID YOU

£
-
<
=
IS
Q
Q
[%2]
(@]
fud
[a
T
@©
O
=

—3p=-https

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

)
—
<
O
Ll
(@]
oJ
V|
Q
O
m

KNOW?

[€§<D:Z—Z(D Snw T<zo IO_IDU)

‘341 A¥ILLYE ANV
39UYHO 40 3LYLS INOHAINI OL < 59 IA0SY FUNLYHINAL

SV a394VHO 38 INOHS
MOT38) SY3UY GILYIHNN NI G39UVHO SIALLYE

YI9UYHO FVAYA NV NOLLYTLLNG
10 NOLLYTILNIA ¥3OHVHO d33:

NOLNY 340 LNHS ONY NO NHNL TIIM ¥39HVHO

‘439HVHO NO G3LYDIONI SY SONLLYY ¥3MOd H.
3101Ld3034 G3ANNOY¥S ¥ OL ON'ld ¥39UVHI LOINNOD

SNOILONYLSNI ONILYHIdO

3N LON OC
(NI9OHAAH) SYO AYILLYE 3L

39YVHO LON O
SHOLYY3O Q34

ONINSVM

Auedwo) uoaxal v

MNVNHSTIO (-

NMOHS LON 1389VT1 d39NNN 1VId3s

yreap 10 Ainfui reuossad
213A3S 35N URD BUIUIEM SIU) MO]|0} O}

Q3Nddy AT

(Ly3S ¥3ANN 43LY00T
3T1DIHIA ONILYYIJO 340438

SIOVAVA ALHIdONd HO-ONY INFWINO NI LTINS

¥ SYZHLO YO NOA OL ANCNI WLVH O TYNOSHId

NI LINS3H AVA SONIN¥YM 3SIHL a33H OL JuNTIv4

ONINYVM

969078

ZACARTPROS

Service Parts Manual



CartPros directs you to the right part using the part
iD‘lﬂr‘;%l).l VJ') numbers from this manual. Enter the part number into Gn:::':““ ﬁ httpSZ//CartPros.Com/f.html

our search box and it will find the part you are looking for.

BODY & DECALS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 892709 BODY, W/DECALS ...ttt 1
2 893187 BODY, GALVANIZED W/DECALS.........coiiiereeneenseee s 1
3 840684 DECK, CARGO AREA ...t 1
4 840528 MAT, FLOOR ..ottt 1
5 840770 GUARD, PEDAL ..ottt e 1
6 800026 SCREW,1/4-20 X 3/4" LG ..ottt s 4
7 548013 SCREW, 1/4-20 X L/2" LG ettt ettt sttt 2
8 828247 GROMMET ..o s 2
9 800315 NUT, WING 5/18-18......coiiiiiiieiiiieeiiee sttt 1
10 306325 LOCK WASHER, 518" ......coiiitiiiiiiiiee sttt 1
11
12
13
14 809152 WASHER, 518" ...ttt bbbttt ettt 3
15 818303 WASHER, REBOUND BUMPER .........coiiiiiiiiiiin s 1
16 840695 PLATE, BATTERY HOLD DOWN........ccoiiiiiiiiiiiiii s 1
17 806954 BOLT, BATTERY HOLD DOWN ......cciiiiiiiiiiiniitire s 1
18 825328 LABEL, WARNING, USE HAND HOLDS .......ccoiiiiriiiesssene s 2
19 840696 LABEL, WARNING, NO STANDING. .......cccooiiriireniiencs e 1
20 819936 LABEL, WARNING, BATTERY VENTILATION. ..o 1
21 840691 LABEL, BATTERY WIRING ......ccooiiiiiiiiii s 1
22
23 12064-G3 PUSH NUT, 316" ..ot 3
24 825387 LABEL, WARNING, VEHICLE OPERATION ......ccccciiiiiiiiiiin 1
25 29165 LABEL, NOTICE, OFF-HIGHWAY ......ccoiiiiiiiiii s 1
26 * SERIAL NUMBER LABEL .....oiiitiiicee et 1
27 830926 LABEL, WARNING, CHARGER OPERATION .......cccooiioiiiiieeeee e 1
28 602822 NAME PLATE, CUSHMAN .....ociiiiiiiicin s 1
29

Page B- 3 Service Parts Manual ﬂCARTPROS
O¥0




CartPros directs you to the right part using the part
?{?‘Eﬁgv‘ij numbers from this manual. Enter the part number into GET STARTED ﬁ httpSZ//CartPros.Com/f.html

HERE
BODY & DECALS

our search box and it will find the part you are looking for.

Notes:

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

BRAKE PEDAL & LINKAGE

83
£
=~
c5,(""J
(=)
Cc £
k-5
g
Z3¢
Page C- 1 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KrQOVJ’, numbers from this manual. Enter the part number into HERE ﬁ, httpSZ//CaﬁPros.com/f.htmI

BRAKE PEDAL & LINKAGE

our search box and it will find the part you are looking for.

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 103867 WASHER, 11/32" ... oottt 4
2 120052 LOCK WASHER, #LO0 ...uiiiiiiiiiiiieieieire ettt 4
3 306328 PIN, COTTER 3/32 X 3/4" LG ...ttieiee ittt 7
4 2703903.7 PIVOT, BRAKE ... ..o 1
5 306320 NUT, 5/168-24 ...ttt e et e e e s nn e e e e s e 2
6 306391 SCREW, #10-32 X 5/16" LG....oiiiiiiiiiiiiiiiiiite ettt 2
7 306435 SCREW, 5/16-18 X 1 1/4" LG..coeiiiiiiiiii ittt 1
8 306531 NUT, #L10-24 ... 2
9 306932 NUT, 5/16-18 ...oeeeeeeiiieiie ettt et e et e e e e e e s anre e e e e s e 2
10 892802 LATCH, BRAKE ... e 1
11 308090 WASHER, L/4" L e 1
12 517163 SPACER ... e 1
13 800271 SCREW, #10-24 X 1/2" LG....eteeiie ittt ettt 2
14 800557 BOLT, CARRIAGE 5/16-18 X 3/4" LG ....ttiiieiiiiieiee ettt 2
15 800290 NUT, LOCK 5/16-18 ....cceeiiiiiiieeiiiiiie ettt sttt e et e e anbbeee e e nne 1
16 800697 NUT, FLANGELOCK 5/16-18 ......ceiiiiiieiiiieeiiie et 2
17 800873 WASHER, NYLON 3/8" ... ittt e 1
18 800874 WASHER, 11/32" .. oottt e s 2
19 806714 PIN, CLEVIS 5/16 X 15/16" LG ...ueiiieiiiiiiiiee ettt ettt siaeee e 4
20 810722 YOKE oo 2
21 814005 SWITCH Lt e e 1
22 806703 PIN, CLEVIS . .ot e e 2
23 817507 SPRING ...ttt e e e e e e e e 1
24 822313 SPRING, EXTENSION ... .ottt 1
25 829860 SPRING ... e 1
26 830661 ROD, THREADED..... ..ttt 1
27 830784 PIN, PIVOT ottt e e e e e e e e s e e s 1
28 831861 BOLT, ADJUSTING ...ttt 1
29 840326 STRAP, BRAKE ..ot 4
30 840335 CROSSMEMBER, BRAKE ......cottiiiiiiiiiiieeet et 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

BRAKE PEDAL & LINKAGE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 840491 BUSHING ..ottt ettt ettt en e 1
32 840494 BEARING, FLANGED.........cocooviieeeecececeetee e en e 3
33 840666 LATCH, BRAKE LOCK ......ooviuieceeeeeeeete et ee et en e en st 1
34 840667 LATCH, PARK BRAKE .........oouiuiiiuiieieieieieteieee e 1
35 2703900.7 ARM, BRAKE .......ooiuiiiieieieieieiet oottt es e s sae ettt ses e enannans 1
36 897151 FRAME, POWER ......ooviioecececececeeee ettt s st ten s s s enennananaees 1
37 805437 SPRING ...ttt ettt sttt n ettt n ettt 2
38 876660 RETAINER ....ooooimititieieteietees ettt 2
39 800294 NUT, LOCK 7/168-14 ...ttt 2
40 809152 WASHER, 5/16" .....oouiuieieieteeceeee ettt es ettt n e, 3
41 308332 NUT, /2513 1ottt et en et en s s s aeseee s s eaeteseseas 2
42 816667 BLOCK, STABILZER ........ooiuieieeeeieieteieietete ettt n s 2
43 825366 RETAINER ..ottt ettt n s s s s 2
44 306835 SCREW, 3/8-16 X 1 1/4" LG...o.vvveeeeeeeeeeeeeeeee et 4
45 120177 LOCK WASHER, 3/8".....cueiveeeeeeeeee et e e ses st eass et en et 4
46 306562 NUT, B/8-16 ...eviveieeeieieieie ettt ettt ea ettt n s 4
47
48
49
50 807332 SHOCK ABSORBER...........oiuiuiteieieteieteieteeeeeee ettt 1
51 825500 WASHER, CUPPED. .......coiuititeieieteeeeeeeeeeceae et n e, 4
52 823621 BUSHING ...ttt e et n st 2
53 311396 SCREW, 7/16-14 X 2" LG en et en et 2
54 800546 SCREW, M12-1.25 X 35MM LG .....cocviuiuiieriieieieieieeeeeeeeeeceeeeeae e 4
55 120166 LOCK WASHER, 1/2" ...t 6
56 800875 NUT, ML2-1.25 ...ttt n et 4

Page C- 3 Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?{?.E‘Eg ;’5"-" numbers from thigmanual. Entgr thpe part nugmber Ii)r‘:lo Gn::::ﬁb ﬁ, httpSZ//CaﬁPros.com/f.htmI

BRAKE PEDAL & LINKAGE

Notes:

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

DIFFERENTIAL

Page D- 1 Service Parts Manual FLCARTPROS
©¥0



DIFFERENTIAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 603791 DIFFERENTIAL, COMPLETE (INCLUDES ITEMS 1-31) .....ccooiiiiiiiiiiieieeeeeeeeenn
2 306319 NUT, B/8-24 ..ot e e e e e e e e 4
3 306450 SCREW, 5/16-18 X 3/4" LG .. ceeetieeeeeet e et e e e e e e e e e e e neeee e 18
4 548911 NUT, FLANGELOCK 5/16-18......ccciiitiiiieiiiiiiieeeiiiieee e siieeee e seiieeee e sineeee e 8
5 840807 CASE ASSEMBLY ...ttt 1
6 840808 SEAL, O-RING ... e e e ae e 2
7 840809 SEAL, O-RING ... . e e e e e e e e e e e e e e e e e eeeeeaeenennnnas 3
8 840810 RING, RETAINING ... e 3
9 4115172 COVER, CARRIER ... e 1
10 845316 PLUG, FILL (HEX HEAD) ...ttt ettt 1
11 SEAL, COVER PLATE ..ottt 1
12 840814 SHAFT, AXLE LH ..o 1
13 840815 SHAFT, AXLE RH ... e 1
14 840816 Y4 =1V PP OO PP PP PPPTPPUPPPPPPRIN 1
15 840817 BEARING ....ctttitiiiie ettt s e e e e e e e e e e e e e e e e e e e e e e eeeeeaerernrnaa 2
16 840818 RING, RETAINING ... e 4
17 840819 SEAL, Ol e 2
18 840820 WASHER, FLAT PLASTIC ..ot e e e eeaees 1
19 840821 KIT, INTERMEDIATE SEAL .....coi oot 1
20 840822 GEAR SE T e 1
21 840823 KIT, CARRIER BEARING ......coiiiiiiiiiiiiiiii e 1
22 840824 SCREW, 3/8-24 X 1 1/8" LG ..ttt 4
23 4115155 BRAKE, (LEFT), COMPLETE (INCLUDES ITEMS 24-25) ......ccccvvvevvereeeennn. 1
24 4115170 KIT, BRAKE SHOES (1 WHEEL) ....cocoiiiiiiiiiieeeeeeeeee e 2
25 892968 KIT, BRAKE HARDWARE (1 WHEEL) .....cuutiiiiiiiiiiiiiiiiieeceeeeee 2
26 892969 HUB, W/ STUDS (INCLUDES ITEM 27)...cciiiiiiieeeee e 2
27 840844 STUD, WHEEL MOUNTING .....ooo i e e e e e e e eeeeeees 4
28 4115156 BRAKE, (RIGHT), COMPLETE (INCLUDES ITEMS 29-30).......ccucvttieieeeennn. 1
29 892866 KIT, BRAKE SHOES (1 WHEEL) ....ccooiiiiiiiiieeeeeeiiieee e 2
30 892968 KIT, BRAKE HARDWARE (1 WHEEL) ...ttt 2

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B % *» numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

DIFFERENTIAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

—>» https://CartPros.com/f.html

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 892969 HUB, W/ STUDS (INCLUDES ITEM 32)......cevtiiiiiiiiiieiieieee e 2
32 840844 STUD, WHEEL MOUNTING .....ottiiiiiiiiiiiiiei e 4
33 850017 WASHER ...t e e e e e e e e 2
34 500389-7 CASTLE NUT oo 2
35 500024-6 COTTER PIN . 2
36 * CLAMP, BOTTOM ..ottt e e e 2
37 * CASING, UPPER......coitiiiiiiiiiei ettt e e e e 1

Page D- 3 Service Parts Manual FLCARTPROS
©¥0 ]



CartPros directs you to the right part using the part
?{?.E‘Eg ;’5"-" numbers from thigmanual. Entgr thpe part nugmber Ii)r‘:lo Gn::::ﬁb ﬁ, httpSZ//CaﬁPros.com/f.htmI

I our search box and it will find the part you are looking for. _

Notes:

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

EE COMPONENTS

—>» https://CartPros.com/f.html

REF. SEAT

! 7
/T
[ @
7 | ‘ ‘ﬁ \ ~
. | |
N ®o— o
R £ o
o — P /| I
< e —12 ' ‘ }
® REF. ‘
ADJUSTING ~
- ﬁ‘REF. FORK BOLT ! @
/@\g\ REF. BODY \
16 14 e REF. TAIL LIGHT
\ ——11
18
REF. FORWARD 14
SOLENOID / /16 2
REF. BODY

REF. REVERSE
SOLENOID

REF. MOTOR
REF. MAIN SOLENOID

REF. CIRCUIT BREAKER

Page E- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

EE COMPONENTS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 120052 LOCK WASHER, #L0".. .ottt 4
2 840854-GO1 | BRACKET ..ottt et e e e e e e 1
3 2702875.7 COVER, HEADLIGHT GUARD ....ooiiiiiiiiiieeiie ettt 1
4 2702915 STRAP, STATIC ...ttt e s 1
5 2702994 HASP, SAFETY W/STAPLE ...t 1
6 2703038.7 BASE, HEADLIGHT GUARD ....ooiiiiiiiiiee e 1
7 2703039.7 COVER, REAR LIGHT ..ttt 1
8 305134 NUT, 7/8-14, JAM ...ttt 1
9 306531 NUT, HL0-24 ..o 4
10 306532 SCREW, #10-24 X 5/8" LG.....eiiiiiiiiiiiie ettt 4
11 306932 NUT, 571618 ...ttt ettt ettt e e sttt e e e e sebneeeeeaa 1
12 800019 SCREW, 1/4-29 X 1/2" LG.coiiieee ettt 4
13 800238 NUT, 1/4-20, SPEED ....ccciitiiiie et 4
14 800874 WASHER, 11/32" ... ettt et e e e s b e e e e e 2
15 800965 SCREW, 12-14 X /4" LG, uteetiieiiiiieie ettt 3
16 844328 BOOT, TERMINAL ...ttt 13
17 892523 HEADLIGHT .o 1
18 840177 BOOT, TERMINAL ...ttt a e 2

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL COMPONENTS

50 - INCLUDES ITEMS 16, 17, 51 @
@ 61 - INCLUDES ITEM 59, 60, 62 @

ITEM 68 NOT SHOWN. @

Froc;nt @

Vehicle

WIRE FROM
\t{' MAIN HARNES¢

/f

Page F- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

r numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K rq O VJ? our search box and it will find the part you are looking for. HERE p

ELECTRICAL COMPONENTS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 103867 WASHER, 5/L6" ...t 8
2 120052 WASHER, H#LO ...ttt 7
3 300646 SCREW, 1/4-20 X /4" LG...eveeeiiiiiiiitee ettt 2
4 838769 TERMINAL, SOCKET ...ttt AR
5 302288 SCREW, 1/4-20 X 1" LG.iiioiiiiiee ettt 14
6 306320 NUT, 5/168-24 ...ttt e et e e e s b e e e e s e 12
7 306325 LOCK WASHER, 5/16"..... .ottt 8
8 306375 NUT, L1/4-20 ..ottt ettt et ne e nnes 8
9 306396 LOCK WASHER, 1/4" ...ttt e e e e 7
10 306419 SCREW, 1/4-20 X 1/2" LG .utieiiii ittt 1
11 306450 SCREW, 5/16-18 X 3/4" LG...eeiiiiiiiiiiie ittt 4
12 306514 SCREW, #10-24 X 1/2" LG .eeee ettt 2
13 306531 NUT, HL0-24 ..o e 7
14 306932 NUT, 516818 ...ttt ettt e ekt e e e st e e e e s nbreeeeeaa 4
15 308090 WASHER, L/4™ ..ttt e e e nabaee e e e e 8
16 548910 NUT, 1/4-20 FLANGELOCK ...ttt 12
17 800017 SCREW, 1/4-20 X 1" LG.iiiitieieee ettt ettt 1
18 800271 SCREW, #10-24 X 1/2" LG....eeieiieiiiieeee ettt ettt 2
19 800299 SCREW, #10-24 X 1" LG ...ttt ettt e e e 3
20 800587 NUT, #4-40 W/ILOCK WASHER ..ottt 2
21 814924 CLAMP L. 3
22 817719 BUSHING, FIBER.........ceiiiiiiiiiiiiieiei ettt 2
23 825880 CONNECTOR, 1 CONTACT PLUG ...ttt AR
24 825884 CLAMP .. 1
25 826005 CONNECTOR, 2 CONTACT PLUG ...ttt AR
26 826006 CONNECTOR, 2 CONTACT RECEPTACLE.........cooiiiiii e, AR
27 826726 CONNECTOR, 1 CONTACT RECEPTACLE.......cicciiiiiiiiiiieteee e AR
28 829164 CIRCUIT BREAKER, 90 AMP ....oiiiiiiiiiiii s 1
29 829780 CIRCUIT BREAKER, 20 AMP ....viiiiiiiiiiiiiiee e 1
30 830640 SWITCH, ROCKER ... .ottt 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

ELECTRICAL COMPONENTS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32

33 836354 SWITCH oottt e e s 1
34 | 839917 PLUG, 2-WIRE ... AR
35 839918 RECEPTACLE, 2-WIRE ... eeee e AR
36 839921 LOCK, 2-WIRE PLUG .....ceoeeeeeeeeeeeeeeeee e ee e AR
37 839935 LOCK, 2-WIRE RECEPTACLE ...t eeeeeeeeeeeeeeeeseeeeeeeeseese e AR
38 839849 PLUG, 3-WIRE ... eeeeeeeeeee e AR
39 839850 RECEPTACLE, 3-WIRE .....coveoveeeeeeeeeee e eee e AR
40 | 840117 LOCK, 3-WIRE RECEPTACLE ......oeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeee e AR
41 840118 LOCK, 3-WIRE PLUG ...coveoeeeeeeeeeeeeeeeeee e e eeee e eee s eeseeeseeeseeseeeseesse AR
42 840273 BAR, SOLENOID BUS .......oveiveoeeeoeeeeeeeeeeeeee e 2
43 840491 BUSHING ...t ee s ee e 4
44 | 840496 PANEL, CONTROL ...t ee e 1
45 840526 GAUGE, BATTERY CONDITION w....oeoveeeeeeeeseeeeseeeeeeseeeseeeeeeseeeseseseesseseseesse 1
46

47 840679 RECTIFIER BRIDGE .........eeveiveeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee e eeee e eeseeee s 1
48 841208 SOLENOID, 24 VOLT, MAIN CONTACT ...t 1
49 841248 SOLENOID, 24 VOLT ... eeee e s es e eeseeeeeeese 2
50 | 886425 HORN (INCLUDES ITEM 51)......covoieeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeee e 1
51 829694 BRACKET, HORN ......coveieeeeee oo eeeeeseeeeeeeeeeeeeee s eeee e se e 1
52 880631 HOUR METER SET (ACCESSORY) ......ouveieeiteeeeeeeeeeeeeeeseeeeeeeeseseseseesseeseesse 1
53 886311 SWITCH, IGNITION ..o eeeeeeeeesee e eeeeeeseeeseeese 1
54 | 888503 SERVICE SET CONTAINS TWO #4-40 X 3/4" L SCREWS ....cco..ovveereereerreennen. 1
55 890000 BUZZER ..ottt 1
56 524358 TERMINAL, MALE PIN (16-18 GAUGE)..........oveiveeeereeeeeeeeeeeseeeseeeseeeeeeeeeeenee. AR
57 892676 LIGHT, RED (TAIL LIGHT) «.oeeoveeeveeeeeeeeeeeeeeeee e eeeeeeeeesseeeseeene 1
58 | 4110440 CONTROLLER, SPEED........coveiveieeeeeeoeeeeeeeeeeeeeeeeeee e eeeeesse e 1
59 892942 HEADLIGHT SET (ACCESSORY) (INCLUDES ITEMS 60-62) ........ocovvverreeen. 1
60 840854 BRACKET, HEADLIGHT ...t 1

Page F- 3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

ELECTRICAL COMPONENTS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 892523 HEADLIGHT (INCLUDES ITEM 62) ....ccociiiiiiiieeiiieeie e 1
62 840860 BULB, HEADLIGHT ... 1
63 893142 RESISTOR, 250 OHM ..ottt 1
64 886311 SWITCH, IGNITION, KEYED ALIKE.........coiiiiiiiiiiiii e 1
65 840676 TERMINAL, MALE PIN (14-16 GAUGE) ......ccvviiiiiiiiie e AR
66 825886 TERMINAL, 1/4 FEMALE, 14-16AWG .......outiiiiiiiiiie et AR
67 825748 TERMINAL, 1/4 FEMALE, 14-16AWG .......cttiiiiiiiiiiie et AR
68 7035 GREASE, ELECTRICAL CONNECTOR ......cccoiiiiiiiiiiieeee 1

Service Parts Manual

ZLCARTPROS




CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

DID YOU

KNOW?

GET STARTED
HERE

—>» https://CartPros.com/f.html

FORK, HUB & HANDLEBARS

- —

FORK TUBE ON BODY

Page G- 1

Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part

n
[:]

umbers from this manual. Enter the part number into
ur search box and it will find the part you are looking for.

GET STARTED
HERE

—>» https://CartPros.com/f.html

FORK, HUB & HANDLEBARS

ITEM 28 INCLUDES ITEMS 29 - 39

FORK TUBE ON BODY

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

FORK, HUB & HANDLEBARS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 120166 LOCK WASHER, 1/2".....ooeeeeeeceeeeeeeeeee ettt 1
2 301988 NUT, 1/2-20 .ottt en et nen e 1
3 305134 NUT, JAM 77814 ..ot 2
4 520231 WASHER, THRUST 1 14" ..ot 1
5 551041 KEY, WOODRUFF #B.........ccouiueueueueeeieieieteeeseeeeeeeeeseeesesse s et enesen s s 1
6 800144 SCREW, #10-16 X 5/8" LG.....ocvcveuieeeeeeeeeeeeeeeeeeeeeee et eeeeee e en e 2
7 800500 BOLT, CARRIAGE 3/8-16 X 1" LG ...veueueeeeeieieeeeeeeeeee e 4
8
9 800610 SCREW, FLANGE 7/16-20 X 1 1/8" LG ...cvcvveveveveeeieieeeeeeeeeeeeeeeeee e, 2
10 800612 NUT, LOCK 7/16-20 ....oovevieeeeeeeeeeteeeeceeeeeee ettt s st 2
11 806791 HORN BUTTON ...ttt es et ees s s seseee s s st seeeans 1
12 800698 NUT, FLANGELOCK 3/8-16 .......cucuiuviieieiereieeeieeeeeeeeeeeeieae e 4
13 807290 INSULATOR, HORN . .....cooiiiiieeeeccecaeeete ettt s st en s 1
14 807472 GRIP, HANDLE ....coouiiiiiictetceceeet ettt n ettt 2
15 831909 =1 1 TSR 1
16 840318 CLAMP, HALF ...ttt 2
17 840318 BEARING, FLANGED.........cocvitiiiieeececeeiete et 2
18 840372 WASHER, RUBBER.........ccooiiiiiieieeeeeeeee e en e 1
19 840411 NUT, SPINDLE .....vtiueieeeeeteeeeeeeee et es et en st n st 1
20 840412 WASHER, 7/16" .....oovieieeeieeeeee ettt an s 2
21 840479 RING, V oottt n ettt n s s e 1
22 840479 BRACKET, FORK RH...c.cuoiiiiieiiiiceeeeee ettt 1
23 840689 BRACKET, FORK LH ...coouoiiioieeieceeee ettt en s 1
24
25 892701 FORK ..ottt ettt e ettt ettt e et s e st e et es s s enn e 1
26 892744 MOUNT, SUSPENSION ......oouiuiiiiieietetececee ettt es et es st 2
27 892764 HANDLE BAR ....ooveieeieeeeeeeeteteeeeeeee et es et es et n s st 1
28 892781 AXLE & HUB ASSEMBLY (INCLUDES ITEMS 29-39) ......cccoeeuerererererereeeeeeennn 1
29 130084 NUT, 5/8-18 ...ttt ee sttt en s en s enaneeaeas 2
30 310854 NUT, JAM 1-14...ocooiiieeeeeeeeeeee ettt 1

Page G- 3 Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

G** Indicates consult Customer Service Department for additional information.

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

FORK, HUB & HANDLEBARS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 815814 NUT, BEARING ADJUSTING ......oitiiiiiiiiiiiiiiiiiii e 1
32 809156 WASHER, THRUST 9/16" .. ..ottt 4
33 840325 AXLE et a e e e 1
34 306494 LOCK WASHER, 5/8" ...ttt 2
35 892781 HUB ASSEMBLY (INCLUDES ITEMS 36-39) ....ccocvviiieiiiiieie e 1
36 700290 SEAL, GREASE ....ooiiiiiiiiii e 2
37 814473 BEARING ...t 2
38 814474 RACE, BEARING ... 2
39 843616 BOLT, WHEEL ....cooiiiiiiiic e 4

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW’ numbers from this manual. Enter the part number into Gn::::ﬁb —_— https://CartPros_Com/f_htm|

FRONT & REAR WHEELS - TIRES

1 INCLUDES ITEMS 2-4

Page H- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

FRONT & REAR WHEELS - TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 600424 TIRE AND WHEEL, SOLID TIRE, SET OF 3 (INCLUDES ITEMS 2-4) .............. 1
2 602494 TR E e 1
3 33678 RIM et a e e 1
4 886735 VALVE STEM ..oiiiiiiiii e 1
5 14723G01 LUG NUT 2/2-20 ...ttt e e e s anrre e e e 1
6 74175G01 DUST COVER ... 1
7 600450 TIRE & WHEEL ASSEMBLY (FOAM FILLED) (INCLUDES ITEMS 2-4) ............ 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
N O w-, numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_Com/f_html
K # oursearch box and it will find the part you are looking for. HERE

1 - Includes ltems 3 - 12

Page J- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

MOTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73445G01 MOTOR, SERIES (INCLUDES ITEMS 3-12) ...ccccoiiiiiiieiiiieiee e 1
2
3 73120-G01 ARMATURE ...ttt e e e e e e e 1
4 73120-G03 BRUSH SPRING......coiiiiiiiiiiiieee et 4
5 73120-G15 BRUSH PLATE AND BOX .. ..ottt 1
6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ......c.covvveiiiiiieeenn. 1
7 73120-G07 BEARING ...ttt 1
8 73120-G06 SNAP RING ..o 1
9 73120-G09 COVER PLATE AND SCREW ...t 1
10 73120-G08 COMMUTATOR END HOUSING ......outtiiiiiiiiieeeiiiiirreeen e 1
11 73120-G16 A P et e e 1
12 73120-G31 FRAME AND FIELD COIL (G02 MOTOR) (INCLUDES HARDWARE) ........ 1
13 24261-G1 SPLINE BUMPER ..ot 1

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
?(“ﬁ?lj' W') numbers from this manual. Enter the part number into GET ::::TED ﬁ— httpS://CartPrOS.Com/f.html

I & oursearch box and it will find the part you are looking for. _

\9 11

Page K- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

SEATING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 120052 LOCK WASHER, #L0".. .ottt 5
2 158135-01 SWITCH, SEAT .ot e e e 1
3 306396 LOCK WASHER, L/4" ...ttt iree e 3
4 306423 SCREW, 5/16-18 X 1 3/4" LG...ciiiiiiiiiii ettt 2
5
6 306527 SCREW, #10-24 X 3/4" LG....eeiiie ettt ettt 2
7 306531 NUT, HL0-24 ...ttt e e et e e e e e e e e e e s s nennnees 3
8 308089 WASHER, #L0" ... 2
9 38061A CAP, VINYL .ottt 2
10 38541 TUBE, DOCUMENT ..ottt ettt e e 1
11 600014 SCREW, 1/4-20 X 1 3/4" LG...ctiiiiiiiiie ettt 4
12 800271 SCREW, #10-24 X 1/2" LG.oooiieee ettt 3
13 800344 SCREW, #10-16 X 9/16" L TAPPING .....cciiitiiiiiiiieieee e 2
14 800697 NUT, FLANGELOCK 5/16-18 .......euitiiiiiiiiiieeiiiiete ettt e e 2
15 823549 TIE, WIRE 15.5" (A0MM) ...ciiiiiiiiiie ittt 2
16 826747 PLUG, HOLE ... 2
17 840499 BUSHING ..ot 2
18 840508 MOUNT, CABLE TIE ..ottt 2
19 883938 S AT et e e e e e et e e e e e s 1
20 884683 BACKREST ..o 1
21 892823 FRAME, BACKREST ..ottt 1

Service Parts Manual

24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

G“::::TED—)- https://CartPros.com/f.html

SPEED CONTROL PEDAL

4 - INCLUDES ITEMS 5 - 19

Front é‘s ~

" Vesifcle 1/ < /

Page L- 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

SPEED CONTROL PEDAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 548911 NUT, FLANGELOCK, 5/16-18 ......oeetiiiiiiiiieeiritieeee et e e 4
2 800557 BOLT, CARRIAGE, 5/16-18 X 3/4" LG ....eiiiiiiiiiiieiiiiieee et 4
3 840419 PEDAL, SPEED CONTROL ....citiiiiiiiiiitiie et 1
4 897184 SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 5-19).....cccccvviieiiiiiiinieens 1
5 548478 WASHER, FLAT .o 3
6 800225 SCREW, SET, #10-24 X L/4" LG ..eotiiiiiiiiie ettt 1
7 805421 SPRING, INDEX... ...ttt 1
8 833104 RING, RETAINING .....ccoiiiiiiiii e 1
9 840435 SPRING, TORSION ...ttt 1
10 840494 BEARING, FLANGED ....cootiiiiiiiiii s 2
11 869184 BRACKET, POTENTIOMETER MOUNT ...t 1
12 840688 TAB o 1
13 36103 ARM, SPEED CONTROL ...ttt 1
14 897183 BRACKET, SPEED CONTROL MOUNT .....ccoiiiiiiiiiiiiiiiiiieie e 1
15 4119768 POTENTIOMETER, 30°....cciiiiiiiitiee ettt 1
16 800439 SCREW, #4-40 X 3/4" LG ...oviiiiiee ettt 2
17 308089 WASHER, FLAT oot 2
18 894439 SWITCH, NC.. e 1
19 800587 NUT, H4-40 .t e e e e e e 2

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

STEERING WHEEL ACCESSORY

—>» https://CartPros.com/f.html

1 -includes items 1 to 45

41 - includes items 42 to 43 28— <>
35 - includes item 36 >
23
>—_
/ 16
WITH HANDLEBAR — 45

ASSEMBLY \ J
31

ATTACH HORN

Js
2 g 2 FRONT
> <<13>§14 18 OF
FRAME — VRN VEHICLE
[E’ i3
% 4
0 o~

Page M- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

STEERING WHEEL ACCESSORY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 893079 ACCESSORY STEERING WHEEL (INCLUDES ITEMS 2-45) ......cccoviiivieiinnen. 1
2 120177 LOCK WASHER, 3/8" ...ttt e 8
3 302030 SCREW, 1/4-20 X L L/A" LG .ttt 3
4 302288 SCREW, 1/4-20 X 1" LG .oeotiieiirie ettt 4
5 302600 SCREW, 3/8-16 X 1 1/2" LG ....ieeiiiii ittt 3
6 306367 KEY WOODRUFF .188 X .750" LG ..ottt 2
7 306375 NUT, L/-20 ettt ettt e e e nneree s 8
8 306396 LOCK WASHER, /4" ...ttt 11
9 306487 SCREW, 1/4-20 X .82" LG ..eeiiiiiiiiiiee ettt 4
10 306562 NUT, 3/8-16 ... eeeeeiiiiiie ettt ettt e et e e annnne e s 3
11 306832 SCREW 1/4-20 X 2" LG ..tttitiei ittt 4
12 306834 SCREW 3/8-16 X 3/4" LG ....eeeiiieeiiiei ettt 2
13 306835 SCREW 3/8-16 X L 1/4" LG ..ottt 2
14 306981 WASHER, 3/8" ... et 11
15 308090 WASHER, L/4" ..o e e e 2
16 311496 WASHER, 5/8" ... ettt 1
17 517663 WASHER ... 1
18 551094 SCREW, 3/6-16 X 1 3/4" LG ...ttt 1
19 800612 NUT, 7/16 CROWN LOCK ......oiiiiiiiiiiiiiiie ettt 2
20 808935 SPACER ..o 2
21 816446 WASHER ... 2
22 816449 WASHER, LOCATING ...ttt 2
23 816652 NUT, STEERING WHEEL ...ttt 1
24 825672 NU T e 1
25 825919 PLUG, HOLE ... .. 1
26 830168 GEAR, CLUSTER ..ottt 1
27 832555 HOUSING, UPPER ..ottt 1
28 892228 COVER, STEERING WHEEL CENTER ..o, 1
29 840981 SHAFT, STEERING WHEEL ..., 1
30 840982 SUPPORT, STEERING.......ccoiiiiiititiit et 2

Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?{?“3‘;{")" ij numbers from thigmanual. Entgr thpe part nugmber Ii)rflo GET :::L‘TED ﬁ, httpS://CartPros.com/f.htmI

our search box and it will find the part you are looking for.

STEERING WHEEL ACCESSORY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 844264 PLATE, WHEEL MOUNT ...t 1
32 844290 BUSHING ... 1
33 844292 COVER, STEERING ..ottt 1
34 886883 HOUSING, LOWER ...ttt 1
35 886913 GEAR ASSY, DRIVEN (INCLUDES ITEM 36) ......ccccuvviiiiiiiiiee e 1
36 310546 PIN, ROLL 1/2 X 1 1/2" LG...iieeiiee ittt 1
37
38
39
40 883317 BOLT, IDLER ADJUSTING ...ttt 1
41 891597 BUSHING ASSY, STEERING (INCLUDES ITEMS 42-43) .......cccccevinvrennenn. 1
42 548225 FITTING, LUBE ... 1
43 827188 BEARING ...t 1
44 891680 JOINT ASSY, UNIVERSAL ..ottt 1
45 892228 WHEEL, STEERING 14" ... .ot 1

Page M- 3 Service Parts Manual FLCARTPROS
©¥0



CartPros directs you to the right part using the part
?{?.E‘Eg ;’5"-" numbers from thigmanual. Entgr thpe part nugmber Ii)r‘:lo Gn::::ﬁb ﬁ, httpSZ//CaﬁPros.com/f.htmI

|  STEERING WHEEL ACCESSORY

Notes:

Service Parts Manual %CARTPROS



Ad31ON SS3TINN 09TL68
SSINAVH NIVIA NI ONIFIMN 11V

2% CARTPROS

—3p https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

11£988
LesTre HOLIMS A3
000068 AN TITTY8
16.908 0v90€e8 y3azzNg NOLLIGNOD NETENY YSE9ER
sezvoss NOLLNE HOLIMS ONINYVM AdaLiva NOILIANOD HOLIMS " 888528 TO-GETBST 68268 060€68
NHOH NHOH LHOINAVAH EESEVEH] A¥3LLVE NOILOZMIa LHOINdOLS HOLIMS AV HOLIMS 1v3S AV 10d UADUVHO
|||||||||| LHOIdOLS
jZQE,(Uju&(xU(N_ n P
ﬂ@W A¥3LIVE LNOL4IM w H A
— &) ) s @ =
ZGarve @ z 2 S==
WADDQ,Z AHOWIW 2 x
@ @ .p M § YC.N, ante-o m
m -
zmIv ~t+d _ ° " 3LHM-8 ===
ﬂmo Q > MOTIFAV
q_n z =
$Ow ~  ua 86788 !
G 3 3goia
Ho 0
a 80 dg mﬂqm >Jmmmmm~ o m
g aim
s h A o o ug 3 H A a8 ]
I
/M A
RE
ﬂ\s ﬂ ﬂ
H3LIN QLS SV INVS M
I_ SholMLS30 3 e ;

le]

QOW 133HM ¥O

ONIYIILS O s
NOILOINNOD NHOH

99268
LHOIMTIVL
— 8IM
am —e]
1 —cJ
ovzses
HILIW BNOH
082628 629078
HINVINE LINOYID E[IIECE]
dINV 02 EGLINE]
£25268
1HOINAvaH 106268 OIM
/ ]
T P coozes
1 I Ho
LO3NNOOSIa
>IN0 TYNOILIO = <« 559768 \. °
g 679588
= = 9T | 8
- — |- S6v068
- = = FQC st| .
1 . ’_IJ\@ = 59-89v02
+ + s =) =] A3y vi| 9
1 1 12 me—0) [O]=] [= o@ er] s
1 €69T68  p0z/88 1 S6v068
1 o3 o3 1 M 4__ \ B 142 B4
1 p--— m— = = \_ e
1 oL QO ={ so-89v0z 298168
1 PR =®) I or|z
1 svoves || 6t
1 OV 1NOLdI1 [.l)x@ =l =
esotes — 681268 NIZWOALHM | om
1 Le|D 0|cso—u ¥31108.LNOD o
1 Sroogy — “m—O Him
. s [ . ooy | e
) SOVIEAELIHM | SmMm
o, L0 P Ex8|egle——; S i

£€8268 mmmhmm m—) a3y o

i DL =Ny Snid | i
F 91628 ZY1E6s A998 %] FONVHO Ho
€0EE68 dIMVI™G LINDHID dolsIs3y LOVLINOD NIVIN NIFYO o
Nmova | ua

LD3NNODSIa
01N TVYNOILHO




—3p https://CartPros.com/f.html

GET STARTED
HERE

om O —

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

CartPros directs you to the right part using the part

KNOW?

DID YOU

(+) L
(+)18
LHOIM
(WOD) LHDIT m<m_m.¢ EUER]
1H9IT
avaH AS
s +>>oo
>l
AO
N Y
o v 3
0 < 1Y
HOLIMS ' Yy
H LHOIM Pvyd ﬁ
av | ov
HOLIMS y
._.| LHOINavaH — |
A HOLIMS NOILO3dIa T ANYMYO4
3
_>__._
HOLIMS Lv3S EEMVELE)
AW dWY 02 |
A1 OV _ LOVLINOD NIVIN
g1
d3IADHVHD ¥IMNVIYd
fl. —_.T dINY 02T
+8 9 v +g -q ed | vd Ittd l9td | od ls1d
SEIRENNA4<| ‘W 2d 2Id ¥Td /d &d
N4
d377041LNOD

2% CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNow, numbers from this manual. Enter the part number into
& oursearch box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

CUSHMNIAN

A Textron Company

E-Z-GO Division of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Certified 1SO 8001 /150 14001 by

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron, Inc.

Technical Communications Department

Z%CARTPROS



	Pg v-vi HowToUse.pdf
	This manual is divided into several sections:
	To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.
	Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of compon...
	1. WHEN THE PART NUMBER IS NOT KNOWN

	Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is found. The p...
	NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the assembly that it is used on. This process is repeated until the highest final assembly is reached.
	HOW TO USE THE SERVICE PARTS MANUAL

	Pg vii-viii How to Use.pdf
	VEHICLE IDENTIFICATION
	THESE IDENTIFICATION NUMBERS MUST APPEAR ON ALL CORRESPONDENCE CONCERNING THE VEHICLE.
	VEHICLE MODEL NUMBER/
	MODEL YEAR & SERIAL NUMBER

	The vehicle model number decal is located on upper left portion of kick panel. The complete (10) ten digit number is required to identify certain parts.
	Model Number, Model Year and
	Serial Number on Decal
	The vehicle serial number is stamped on top of the frame adjacent to the Battery Compartment.
	Vehicle Serial Number on the Frame Adjacent to
	the Battery Compartment

	Illustratedpartsbrakedown.pdf
	ILLUSTRATED PARTS BREAKDOWN

	batterycharger.pdf
	1 892860 LESTER MODEL 16940, 25 AMP, 115 VAC, 60 HZ (INCLUDES ITEMS 2-16)
	2 800017 SCREW, 1/4-20 X 1" LG 4
	3 308090 WASHER, 1/4" 4
	4 306396 LOCK WASHER, 1/4" 4
	5 306375 NUT, 1/4-20 4
	6 892860 CHARGER, COMPLETE, MODEL 16940 (INCLUDES ITEMS 7-16) 1
	7 892889 CASE, LESTER NO. 21559S 1
	8 892890 TRANSFORMER, LESTER NO. 16945S 1
	9 886435 HEATSINK, W/DIODES 1
	10 892893 RELAY 1
	11 892891 TIMER 1
	12 823749 CAPACITOR, 6.0 MFD. 1
	13 822048 BUSHING, A.C. CORD 1
	14 883216 CORDSET, A.C. 1
	15 892892 WIRING HARNESS (NOT ILLUSTRATED) 1
	16 883844 FUSE 1
	BATTERY CHARGER

	body&decals_MM.pdf
	1 892709 BODY, W/DECALS 1
	2 893187 BODY, GALVANIZED W/DECALS 1
	3 840684 DECK, CARGO AREA 1
	4 840528 MAT, FLOOR 1
	5 840770 GUARD, PEDAL 1
	6 800026 SCREW,1/4-20 X 3/4" LG 4
	7 548013 SCREW, 1/4-20 X 1/2" LG 2
	8 828247 GROMMET 2
	9 800315 NUT, WING 5/16-18 1
	10 306325 LOCK WASHER, 5/16" 1
	11
	12
	13
	14 809152 WASHER, 5/16" 3
	15 818303 WASHER, REBOUND BUMPER 1
	16 840695 PLATE, BATTERY HOLD DOWN 1
	17 806954 BOLT, BATTERY HOLD DOWN 1
	18 825328 LABEL, WARNING, USE HAND HOLDS 2
	19 840696 LABEL, WARNING, NO STANDING 1
	20 819936 LABEL, WARNING, BATTERY VENTILATION 1
	21 840691 LABEL, BATTERY WIRING 1
	22
	23 12064-G3 PUSH NUT, 3/16" 3
	24 825387 LABEL, WARNING, VEHICLE OPERATION 1
	25 29165 LABEL, NOTICE, OFF-HIGHWAY 1
	26 * SERIAL NUMBER LABEL 1
	27 830926 LABEL, WARNING, CHARGER OPERATION 1
	28 602822 NAME PLATE, CUSHMAN 1
	29
	BODY & DECALS

	breakpedal&linkage.pdf
	1 103867 WASHER, 11/32" 4
	2 120052 LOCK WASHER, #10 4
	3 306328 PIN, COTTER 3/32 X 3/4" LG 7
	4 2703903.7 PIVOT, BRAKE 1
	5 306320 NUT, 5/16-24 2
	6 306391 SCREW, #10-32 X 5/16" LG 2
	7 306435 SCREW, 5/16-18 X 1 1/4" LG 1
	8 306531 NUT, #10-24 2
	9 306932 NUT, 5/16-18 2
	10 892802 LATCH, BRAKE 1
	11 308090 WASHER, 1/4" 1
	12 517163 SPACER 1
	13 800271 SCREW, #10-24 X 1/2" LG 2
	14 800557 BOLT, CARRIAGE 5/16-18 X 3/4" LG 2
	15 800290 NUT, LOCK 5/16-18 1
	16 800697 NUT, FLANGELOCK 5/16-18 2
	17 800873 WASHER, NYLON 3/8" 1
	18 800874 WASHER, 11/32" 2
	19 806714 PIN, CLEVIS 5/16 X 15/16" LG 4
	20 810722 YOKE 2
	21 814005 SWITCH 1
	22 806703 PIN, CLEVIS 2
	23 817507 SPRING 1
	24 822313 SPRING, EXTENSION 1
	25 829860 SPRING 1
	26 830661 ROD, THREADED 1
	27 830784 PIN, PIVOT 1
	28 831861 BOLT, ADJUSTING 1
	29 840326 STRAP, BRAKE 4
	30 840335 CROSSMEMBER, BRAKE 1
	31 840491 BUSHING 1
	32 840494 BEARING, FLANGED 3
	33 840666 LATCH, BRAKE LOCK 1
	34 840667 LATCH, PARK BRAKE 1
	35 2703900.7 ARM, BRAKE 1
	36 897151 FRAME, POWER 1
	37 805437 SPRING 2
	38 876660 RETAINER 2
	39 800294 NUT, LOCK 7/16-14 2
	40 809152 WASHER, 5/16" 3
	41 308332 NUT, 1/2-13 2
	42 816667 BLOCK, STABILZER 2
	43 825366 RETAINER 2
	44 306835 SCREW, 3/8-16 X 1 1/4" LG 4
	45 120177 LOCK WASHER, 3/8" 4
	46 306562 NUT, 3/8-16 4
	47
	48
	49
	50 807332 SHOCK ABSORBER 1
	51 825500 WASHER, CUPPED 4
	52 823621 BUSHING 2
	53 311396 SCREW, 7/16-14 X 2" LG 2
	54 800546 SCREW, M12-1.25 X 35MM LG 4
	55 120166 LOCK WASHER, 1/2" 6
	56 800875 NUT, M12-1.25 4
	BRAKE PEDAL & LINKAGE

	differential.pdf
	1 4115147 DIFFERENTIAL, COMPLETE (INCLUDES ITEMS 1-31)
	2 306319 NUT, 3/8-24 4
	3 306450 SCREW, 5/16-18 X 3/4" LG 18
	4 548911 NUT, FLANGELOCK 5/16-18 8
	5 840807 CASE ASSEMBLY 1
	6 840808 SEAL, O-RING 2
	7 840809 SEAL, O-RING 3
	8 840810 RING, RETAINING 3
	9 4115172 COVER, CARRIER 1
	10 845316 PLUG, FILL (HEX HEAD) 1
	11 SEAL, COVER PLATE 1
	12 840814 SHAFT, AXLE LH 1
	13 840815 SHAFT, AXLE RH 1
	14 840816 VENT 1
	15 840817 BEARING 2
	16 840818 RING, RETAINING 4
	17 840819 SEAL, OIL 2
	18 840820 WASHER, FLAT PLASTIC 1
	19 840821 KIT, INTERMEDIATE SEAL 1
	20 840822 GEAR SET 1
	21 840823 KIT, CARRIER BEARING 1
	22 840824 SCREW, 3/8-24 X 1 1/8" LG 4
	23 4115155 BRAKE, (LEFT), COMPLETE (INCLUDES ITEMS 24-25) 1
	24 4115170 KIT, BRAKE SHOES (1 WHEEL) 2
	25 892968 KIT, BRAKE HARDWARE (1 WHEEL) 2
	26 892969 HUB, W/ STUDS (INCLUDES ITEM 27) 2
	27 840844 STUD, WHEEL MOUNTING 4
	28 4115156 BRAKE, (RIGHT), COMPLETE (INCLUDES ITEMS 29-30) 1
	29 892866 KIT, BRAKE SHOES (1 WHEEL) 2
	30 892968 KIT, BRAKE HARDWARE (1 WHEEL) 2
	31 892969 HUB, W/ STUDS (INCLUDES ITEM 32) 2
	32 840844 STUD, WHEEL MOUNTING 4
	33 850017 WASHER 2
	34 500389-7 CASTLE NUT 2
	35 500024-6 COTTER PIN 2
	36 * CLAMP, BOTTOM 2
	37 * CASING, UPPER 1
	DIFFERENTIAL

	eecomponents.pdf
	1 120052 LOCK WASHER, #10" 4
	2 840854-G01 BRACKET 1
	3 2702875.7 COVER, HEADLIGHT GUARD 1
	4 2702915 STRAP, STATIC 1
	5 2702994 HASP, SAFETY W/STAPLE 1
	6 2703038.7 BASE, HEADLIGHT GUARD 1
	7 2703039.7 COVER, REAR LIGHT 1
	8 305134 NUT, 7/8-14, JAM 1
	9 306531 NUT, #10-24 4
	10 306532 SCREW, #10-24 X 5/8" LG 4
	11 306932 NUT, 5/16-18 1
	12 800019 SCREW, 1/4-29 X 1/2" LG 4
	13 800238 NUT, 1/4-20, SPEED 4
	14 800874 WASHER, 11/32" 2
	15 800965 SCREW, 12-14 X 3/4" LG, 3
	16 844328 BOOT, TERMINAL 13
	17 892523 HEADLIGHT 1
	18 840177 BOOT, TERMINAL 2
	EE COMPONENTS

	electricalcomponents.pdf
	1 103867 WASHER, 5/16" 8
	2 120052 WASHER, #10 7
	3 300646 SCREW, 1/4-20 X 3/4" LG 2
	4 838769 TERMINAL, SOCKET AR
	5 302288 SCREW, 1/4-20 X 1" LG 14
	6 306320 NUT, 5/16-24 12
	7 306325 LOCK WASHER, 5/16" 8
	8 306375 NUT, 1/4-20 8
	9 306396 LOCK WASHER, 1/4" 7
	10 306419 SCREW, 1/4-20 X 1/2" LG 1
	11 306450 SCREW, 5/16-18 X 3/4" LG 4
	12 306514 SCREW, #10-24 X 1/2" LG 2
	13 306531 NUT, #10-24 7
	14 306932 NUT, 5/16-18 4
	15 308090 WASHER, 1/4" 8
	16 548910 NUT, 1/4-20 FLANGELOCK 12
	17 800017 SCREW, 1/4-20 X 1" LG 1
	18 800271 SCREW, #10-24 X 1/2" LG 2
	19 800299 SCREW, #10-24 X 1" LG 3
	20 800587 NUT, #4-40 W/LOCK WASHER 2
	21 814924 CLAMP 3
	22 817719 BUSHING, FIBER 2
	23 825880 CONNECTOR, 1 CONTACT PLUG AR
	24 825884 CLAMP 1
	25 826005 CONNECTOR, 2 CONTACT PLUG AR
	26 826006 CONNECTOR, 2 CONTACT RECEPTACLE AR
	27 826726 CONNECTOR, 1 CONTACT RECEPTACLE AR
	28 829164 CIRCUIT BREAKER, 90 AMP 1
	29 829780 CIRCUIT BREAKER, 20 AMP 1
	30 830640 SWITCH, ROCKER 1
	31
	32
	33 836354 SWITCH 1
	34 839917 PLUG, 2-WIRE AR
	35 839918 RECEPTACLE, 2-WIRE AR
	36 839921 LOCK, 2-WIRE PLUG AR
	37 839935 LOCK, 2-WIRE RECEPTACLE AR
	38 839849 PLUG, 3-WIRE AR
	39 839850 RECEPTACLE, 3-WIRE AR
	40 840117 LOCK, 3-WIRE RECEPTACLE AR
	41 840118 LOCK, 3-WIRE PLUG AR
	42 840273 BAR, SOLENOID BUS 2
	43 840491 BUSHING 4
	44 840496 PANEL, CONTROL 1
	45 840526 GAUGE, BATTERY CONDITION 1
	46
	47 840679 RECTIFIER BRIDGE 1
	48 841208 SOLENOID, 24 VOLT, MAIN CONTACT 1
	49 841248 SOLENOID, 24 VOLT 2
	50 886425 HORN (INCLUDES ITEM 51) 1
	51 829694 BRACKET, HORN 1
	52 880631 HOUR METER SET (ACCESSORY) 1
	53 886311 SWITCH, IGNITION 1
	54 888503 SERVICE SET CONTAINS TWO #4-40 X 3/4" L SCREWS 1
	55 890000 BUZZER 1
	56 524358 TERMINAL, MALE PIN (16-18 GAUGE) AR
	57 892676 LIGHT, RED (TAIL LIGHT) 1
	58 4110440 CONTROLLER, SPEED 1
	59 892942 HEADLIGHT SET (ACCESSORY) (INCLUDES ITEMS 60-62) 1
	60 840854 BRACKET, HEADLIGHT 1
	ELECTRICAL COMPONENTS
	61 892523 HEADLIGHT (INCLUDES ITEM 62) 1
	62 840860 BULB, HEADLIGHT 1
	63 893142 RESISTOR, 250 OHM 1
	64 886311 SWITCH, IGNITION, KEYED ALIKE 1
	65 840676 TERMINAL, MALE PIN (14-16 GAUGE) AR
	66 825886 TERMINAL, 1/4 FEMALE, 14-16AWG AR
	67 825748 TERMINAL, 1/4 FEMALE, 14-16AWG AR
	68 7035 GREASE, ELECTRICAL CONNECTOR 1


	forkhubhandlebars.pdf
	1 120166 LOCK WASHER, 1/2" 1
	2 301988 NUT, 1/2-20 1
	3 305134 NUT, JAM 7/8-14 2
	4 520231 WASHER, THRUST 1 1/4" 1
	5 551041 KEY, WOODRUFF #6 1
	6 800144 SCREW, #10-16 X 5/8" LG 2
	7 800500 BOLT, CARRIAGE 3/8-16 X 1" LG 4
	8
	9 800610 SCREW, FLANGE 7/16-20 X 1 1/8" LG 2
	10 800612 NUT, LOCK 7/16-20 2
	11 806791 HORN BUTTON 1
	12 800698 NUT, FLANGELOCK 3/8-16 4
	13 807290 INSULATOR, HORN 1
	14 807472 GRIP, HANDLE 2
	15 831909 BOOT 1
	16 840318 CLAMP, HALF 2
	17 840318 BEARING, FLANGED 2
	18 840372 WASHER, RUBBER 1
	19 840411 NUT, SPINDLE 1
	20 840412 WASHER, 7/16" 2
	21 840479 RING, V 1
	22 840479 BRACKET, FORK RH 1
	23 840689 BRACKET, FORK LH 1
	24
	25 892701 FORK 1
	26 892744 MOUNT, SUSPENSION 2
	27 892764 HANDLE BAR 1
	28 892781 AXLE & HUB ASSEMBLY (INCLUDES ITEMS 29-39) 1
	29 130084 NUT, 5/8-18 2
	30 310854 NUT, JAM 1-14 1
	31 815814 NUT, BEARING ADJUSTING 1
	32 809156 WASHER, THRUST 9/16" 4
	33 840325 AXLE 1
	34 306494 LOCK WASHER, 5/8" 2
	35 892781 HUB ASSEMBLY (INCLUDES ITEMS 36-39) 1
	36 700290 SEAL, GREASE 2
	37 814473 BEARING 2
	38 814474 RACE, BEARING 2
	39 843616 BOLT, WHEEL 4
	FORK, HUB & HANDLEBARS

	Front & Rear Wheels - Tires.pdf
	1 600424 TIRE AND WHEEL, SOLID TIRE, SET OF 3 (INCLUDES ITEMS 2-4) 1
	2 602494 TIRE 1
	3 33678 RIM 1
	4 886735 VALVE STEM 1
	5 14723G01 LUG NUT 1/2-20 1
	6 74175G01 DUST COVER 1
	7 600450 TIRE & WHEEL ASSEMBLY (FOAM FILLED) (INCLUDES ITEMS 2-4) 1
	FRONT & REAR WHEELS - TIRES

	motor.pdf
	1 73445G01 MOTOR, SERIES (INCLUDES ITEMS 3-12) 1
	2
	3 73120-G01 ARMATURE 1
	4 73120-G03 BRUSH SPRING 4
	5 73120-G15 BRUSH PLATE AND BOX 1
	6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) 1
	7 73120-G07 BEARING 1
	8 73120-G06 SNAP RING 1
	9 73120-G09 COVER PLATE AND SCREW 1
	10 73120-G08 COMMUTATOR END HOUSING 1
	11 73120-G16 CAP 1
	12 73120-G31 FRAME AND FIELD COIL (G02 MOTOR) (INCLUDES HARDWARE) 1
	13 24261-G1 SPLINE BUMPER 1
	MOTOR

	seating.pdf
	1 120052 LOCK WASHER, #10" 5
	2 158135-01 SWITCH, SEAT 1
	3 306396 LOCK WASHER, 1/4" 3
	4 306423 SCREW, 5/16-18 X 1 3/4" LG 2
	5
	6 306527 SCREW, #10-24 X 3/4" LG 2
	7 306531 NUT, #10-24 3
	8 308089 WASHER, #10" 2
	9 38061A CAP, VINYL 2
	10 38541 TUBE, DOCUMENT 1
	11 600014 SCREW, 1/4-20 X 1 3/4" LG 4
	12 800271 SCREW, #10-24 X 1/2" LG 3
	13 800344 SCREW, #10-16 X 9/16" L TAPPING 2
	14 800697 NUT, FLANGELOCK 5/16-18 2
	15 823549 TIE, WIRE 15.5" (40MM) 2
	16 826747 PLUG, HOLE 2
	17 840499 BUSHING 2
	18 840508 MOUNT, CABLE TIE 2
	19 883938 SEAT 1
	20 884683 BACKREST 1
	21 892823 FRAME, BACKREST 1
	SEATING

	speadcontrolpedal.pdf
	1 548911 NUT, FLANGELOCK, 5/16-18 4
	2 800557 BOLT, CARRIAGE, 5/16-18 X 3/4" LG 4
	3 840419 PEDAL, SPEED CONTROL 1
	4 897184 SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 5-19) 1
	5 548478 WASHER, FLAT 3
	6 800225 SCREW, SET, #10-24 X 1/4" LG 1
	7 805421 SPRING, INDEX 1
	8 833104 RING, RETAINING 1
	9 840435 SPRING, TORSION 1
	10 840494 BEARING, FLANGED 2
	11 869184 BRACKET, POTENTIOMETER MOUNT 1
	12 840688 TAB 1
	13 897184 ARM, SPEED CONTROL 1
	14 897183 BRACKET, SPEED CONTROL MOUNT 1
	15 4119768 POTENTIOMETER, 30˚ 1
	16 800439 SCREW, #4-40 X 3/4" LG 2
	17 308089 WASHER, FLAT 2
	18 894439 SWITCH, NC 1
	19 800587 NUT, #4-40 2
	SPEED CONTROL PEDAL

	steeringwheelaccessory.pdf
	1 893079 ACCESSORY STEERING WHEEL (INCLUDES ITEMS 2-45) 1
	2 120177 LOCK WASHER, 3/8" 8
	3 302030 SCREW, 1/4-20 X 1 1/4" LG 3
	4 302288 SCREW, 1/4-20 X 1" LG 4
	5 302600 SCREW, 3/8-16 X 1 1/2" LG 3
	6 306367 KEY WOODRUFF .188 X .750" LG 2
	7 306375 NUT, 1/4-20 8
	8 306396 LOCK WASHER, 1/4" 11
	9 306487 SCREW, 1/4-20 X .62" LG 4
	10 306562 NUT, 3/8-16 3
	11 306832 SCREW 1/4-20 X 2" LG 4
	12 306834 SCREW 3/8-16 X 3/4" LG 2
	13 306835 SCREW 3/8-16 X 1 1/4" LG 2
	14 306981 WASHER, 3/8" 11
	15 308090 WASHER, 1/4" 2
	16 311496 WASHER, 5/8" 1
	17 517663 WASHER 1
	18 551094 SCREW, 3/6-16 X 1 3/4" LG 1
	19 800612 NUT, 7/16 CROWN LOCK 2
	20 808935 SPACER 2
	21 816446 WASHER 2
	22 816449 WASHER, LOCATING 2
	23 816652 NUT, STEERING WHEEL 1
	24 825672 NUT 1
	25 825919 PLUG, HOLE 1
	26 830168 GEAR, CLUSTER 1
	27 832555 HOUSING, UPPER 1
	28 892228 COVER, STEERING WHEEL CENTER 1
	29 840981 SHAFT, STEERING WHEEL 1
	30 840982 SUPPORT, STEERING 2
	31 844264 PLATE, WHEEL MOUNT 1
	32 844290 BUSHING 1
	33 844292 COVER, STEERING 1
	34 886883 HOUSING, LOWER 1
	35 886913 GEAR ASSY, DRIVEN (INCLUDES ITEM 36) 1
	36 310546 PIN, ROLL 1/2 X 1 1/2" LG 1
	37
	38
	39
	40 883317 BOLT, IDLER ADJUSTING 1
	41 891597 BUSHING ASSY, STEERING (INCLUDES ITEMS 42-43) 1
	42 548225 FITTING, LUBE 1
	43 827188 BEARING 1
	44 891680 JOINT ASSY, UNIVERSAL 1
	45 892228 WHEEL, STEERING 14" 1
	STEERING WHEEL ACCESSORY

	differential.pdf
	1 603791 DIFFERENTIAL, COMPLETE (INCLUDES ITEMS 1-31)
	2 306319 NUT, 3/8-24 4
	3 306450 SCREW, 5/16-18 X 3/4" LG 18
	4 548911 NUT, FLANGELOCK 5/16-18 8
	5 840807 CASE ASSEMBLY 1
	6 840808 SEAL, O-RING 2
	7 840809 SEAL, O-RING 3
	8 840810 RING, RETAINING 3
	9 4115172 COVER, CARRIER 1
	10 845316 PLUG, FILL (HEX HEAD) 1
	11 SEAL, COVER PLATE 1
	12 840814 SHAFT, AXLE LH 1
	13 840815 SHAFT, AXLE RH 1
	14 840816 VENT 1
	15 840817 BEARING 2
	16 840818 RING, RETAINING 4
	17 840819 SEAL, OIL 2
	18 840820 WASHER, FLAT PLASTIC 1
	19 840821 KIT, INTERMEDIATE SEAL 1
	20 840822 GEAR SET 1
	21 840823 KIT, CARRIER BEARING 1
	22 840824 SCREW, 3/8-24 X 1 1/8" LG 4
	23 4115155 BRAKE, (LEFT), COMPLETE (INCLUDES ITEMS 24-25) 1
	24 4115170 KIT, BRAKE SHOES (1 WHEEL) 2
	25 892968 KIT, BRAKE HARDWARE (1 WHEEL) 2
	26 892969 HUB, W/ STUDS (INCLUDES ITEM 27) 2
	27 840844 STUD, WHEEL MOUNTING 4
	28 4115156 BRAKE, (RIGHT), COMPLETE (INCLUDES ITEMS 29-30) 1
	29 892866 KIT, BRAKE SHOES (1 WHEEL) 2
	30 892968 KIT, BRAKE HARDWARE (1 WHEEL) 2
	31 892969 HUB, W/ STUDS (INCLUDES ITEM 32) 2
	32 840844 STUD, WHEEL MOUNTING 4
	33 850017 WASHER 2
	34 500389-7 CASTLE NUT 2
	35 500024-6 COTTER PIN 2
	36 * CLAMP, BOTTOM 2
	37 * CASING, UPPER 1
	DIFFERENTIAL

	speadcontrolpedal.pdf
	1 548911 NUT, FLANGELOCK, 5/16-18 4
	2 800557 BOLT, CARRIAGE, 5/16-18 X 3/4" LG 4
	3 840419 PEDAL, SPEED CONTROL 1
	4 897184 SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 5-19) 1
	5 548478 WASHER, FLAT 3
	6 800225 SCREW, SET, #10-24 X 1/4" LG 1
	7 805421 SPRING, INDEX 1
	8 833104 RING, RETAINING 1
	9 840435 SPRING, TORSION 1
	10 840494 BEARING, FLANGED 2
	11 869184 BRACKET, POTENTIOMETER MOUNT 1
	12 840688 TAB 1
	13 36103 ARM, SPEED CONTROL 1
	14 897183 BRACKET, SPEED CONTROL MOUNT 1
	15 4119768 POTENTIOMETER, 30˚ 1
	16 800439 SCREW, #4-40 X 3/4" LG 2
	17 308089 WASHER, FLAT 2
	18 894439 SWITCH, NC 1
	19 800587 NUT, #4-40 2
	SPEED CONTROL PEDAL




